






































































































































































































































































































CHASSIS PARTS (4)

Ief
VO

Part No. Description

1 O-401 4-01 162 Counter Assy
2  101 -3 - l  302 -00311 Screw, Pan Hd Machine i-M2X3

3 4-2314 -00250 Mode, Select Switch
4 101-3-l 702-6081 1 Screw, Bind  Hd Machine +~2.6X8

5 101 -3 - l  702 -60511 Screw, Bind Hd Machine fM2.6X5
6 101-3-1702-61211 Screw, Bind Hd Machine +M2.6X12

7 143-2-3404-09700 Protector
or 143-2-3404-l  0100 Protector
or 143-2-3404-l  1300 Protector
8 143-2-7804-00300 Master, Cam
9 112-3-l 302 -50040 E-Ring, M2.5

10 143-2-6304-00700 Washer, 3.2X6X0.25
11 143-o-3404-01 002 Loading, Drive Complete
12 101-3-l 702-625 11 Screw, Bind  Hd Machine f~2.6X25
13 101-3-l 702-60611 Screw, Bind Hd Machlne -I-M2.6X6

14 4 -5254 -00240 Loading, Motor
or 4-5254-00241 Loading, Motor

15 101-3-l 303-00411 Screw, Pan lid Machine l tM3X4
16 143-2-6304-01500 Washer, Stopper 1.5X4X0.25
17 143-2-5504-02000 Pin, Worm

18 143-O-4904-00800 Worm Gear Assy
19 143-2-7504-00300 Belt. Loading
2 0 143-2-6304-00300 Washer, 2.1 X5X0.25
21 106-3-l 102-0001 1 Nut, M2
22 143-2-3404-06800 Bracket. Loading
23  101 -3 - l  302-01011 Screw, Pan Hd Machine fM2XlO
2 4 4-2644-00043 Latch, Coil
25 143-o-51 04-01500 Rack Assy

NOTE: Parts order must contain Model Number, Part Number and Descr

C

F
I

,

-
!ef
UO
-

26

;‘7

28
or
or
29
or
3 0
or
Or

31
32
33
34
35
36
37
38
39
4 0
41
4 2
43
4 4
4 5
-

iption.

Part No. Description

I43-0-3404-01900
1 4 3 - O - 3 4 0 4 - 0 2 5 0 0
I 4 3 - 2 - 5 8 0 4 - 0 2 5 0 8

I 4 3 - 2 - 6 3 0 4 - 0 2 9 0 0
I43-2-6304-03000
143-2-6304-03100
143-O-41 04-00700
143-O-41 04-00900
I 43-O-41 04-00600
t43-O-4104-00800
143-O-41 04-01000
1 4 3 - 2 - 6 3 0 4 - 0 1 8 0 0
1 4 3 - 2 - 4 9 0 4 - 0 1 3 0 0
112-3-l 3 0 1 - 5 0 0 4 0
1 4 3 - 2 - 6 3 0 4 - 0 0 6 0 0
101-3-1302-6121 1
1 4 3 - 2 - 6 7 0 4 - 0 2 4 0 0
1 4 3 - 2 - 6 7 0 4 - 0 2 6 0 0
143-O-5 104-01600
1 4 3 - 2 - 7 8 0 4 - 0 0 2 0 0
1 4 3 - 2 - 6 6 0 4 - 0 4 6 0 0

o - 4 0 6 4 - 0 0 2 8 2
101-3- l  302-00811
143-o-51 04-02400
1 4 3 - 2 - 6 6 0 4 - 0 4 1 0 0
1 4 3 - 2 - 6 7 0 4 - 0 3 7 0 0

I
I
<

I
\
\
\

I
I
I

I
1

,

/

I

3racket, Reel Assy
3racket. Reel Assy
screw, Pan Hd Tapping Del-Tite
vl2.6X8
Nasher, 6X3.1 X0.3
Nasher, 6X3.1 X0.4
Washer, 6X3.1 X0.5
Reel Take Up Assy
Reel Take Up Assy
Reel Supply Assy
Reel Supply Assy
Reel Supply Assy
Washer, Stopper 2.5X6X0.25
Gear, Loading Take Up
E-Ring, Ml .5
Washer, 2.1 X4X0.25
Screw, Pan Hd Machine +~2.6Xl2
Spring, Stopper
Cap, Stopper
Main Plate Assy
Actuator, Cam
Spring, Actuator Cam
Stage Switch Assy
Screw, Pan Hd Machine +M2X8
Arm, Idler Control Complete
Spring, Arm Control
Spring, Earth

I
2 6

8


















































